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g7 T RARIBAR 18650 AS1P 14,8V 2600mAh 38. 48Wh
s L AR Chinese
Name of Sample | s 3 Rechargeable Li-ion Battery 18650 4S1P 14.8Y 2600mAh 38. 48%h
English
# St 1119030069
Sample N.O ' Clore Automotive
§i§$ 8600 NE Underground Dr., Pillar 248
EER 4T Kansas City MO 64161
Manufacturer 913.310.1050
W7y i WAE CETaRitimhmic} WaAFHET I

Test methed

ST/SG/AC. 10/11/Rev. 6 38. 3. UNIILD NATIONS “Recomnendations cn the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests" and Criteria ST/SG/AC. 10/11/Rev.6 38.3

IRE i%@:ﬁf* %“fﬁ@]mﬁ RIS IS RARHEF AL

¥ =
FIRATA ST/SG6/AC. 10/11/Rev 6738, 3 UNITED NATIONS' ““Recommendations on the TRANSPORT OF
Criterion DMGEROUS_GOODS Manual of Tests and Crlterla:_ f'
J¥ 9 xn " . - ‘-‘é
rﬂ:ﬁ-‘m L .L{i'.i"f‘_ﬁl‘»h‘blh% ﬁi ~L]
ppearance Blue Plastic . film shell é :
Houad B 4 AALIER B | 551020325 ~ 2019-04-18
Accepted Date . Test Date . "
i A 2R R v MR R A pr— :
4 Altit mula on, l”h_e_xmul test; Yibration; Shock, Bxternal short
Test ltems Impact; Overchargc ‘Forced discharge
B, HEERTSTAT (T RBT %Efrﬁ‘mﬂ_wﬂ 1 RBEFERHER A
ST/SG/AC. 10/11/Rev. § 38. SERAEEEsR.
Eow ey The sample has passed the test:items of UNTTED NATIONS Reconuraendcn.1 ons on the
TRANSPORT OF DANGERGUS GOODS” ‘danual :of Tests and Cnte f\ 10/11/Rev. 6
Conclusion ~ [38.3
2 F W] (Dagfe %gi \
ik 35l i b4 Rechargeable Lithium Battery./ & %
I
Comment ﬁ% &A
{15 ) ' ”’"‘.ﬁ
A LR / W
Consignor 510000
Address Post Code
P \4 . T ’fm% G @ﬁ
Approver: i 'W,‘ Checker: Compiler:
S

Title:

B8 TR (Vice chief engineer)
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2 3] 70 : T A . . .
g | BRTALA ) AREERARENS pasR | ATsk | 4
ame of Tes . ]
No. tems Clause Number of Standard Test Result | Conclusion | Remark
l_jf_’af”i%gd (%‘J;fﬁ:@%%i@ﬁﬁ?fﬁjﬂﬁﬁﬂB%ﬁiil%nﬁﬂ_ll
T ST/SG/AC, 10/11/Kev. 6 38,3 TRIRT. ) WL ]

1 E&&m UN Manual of Tests and Criteria " S}ciﬁ;‘fgpcndix 1 ok /
Altitude ST/SG/AC. 10711 /Rev. 6 Section 38.3 Tost T.1 Passed
simulation _J

P R (XJ/ E@‘ﬁ'ﬁ%}éﬁﬂfﬁmiﬂ-ﬁ g&éﬁz#ﬂﬁﬁ}
Hid SN ST/SG/AC. 10/11/Rev. 6 3R.3 WY 2 | s 2
A HUE IN Manual of Tests and Criteria Sjlgfﬁﬁpendh ) g /
Thermal test  |81/5G/AC. 10/11/Rev. 6 Section 38,3 Test T2 ’ Passed
iﬁi"‘m (%-}*J’L}” iqﬂx_%afi’JiLv,{-ﬁ u%“‘}ﬂh &l
W R 3
3 Vibaffthion See Appendix 3 oy /
. Pagsed
e (XT‘K.P‘&?%‘E‘%WELM 3 ﬁ%“’fﬂiﬂ"ﬂ-
Phi Y ST/SG/AC. 10/11/Rev,6 8.3 HBAT, L 4
4 Sh N Manual of Tests and:Criteria See Appendix 4 ey 8 /
ock ST/SG/AC. 10/11/Rev. § 5 Passed
R %
y ST/SG/ACS10711/Rev. 6 38.3 BURTS 5
5 S UGN Manual“of Tests and Criteria : é:s A;pend'k 5 Sy /
External short swss/ac 10/11/Rev. § Section 38.3 Test'T.5 - Passed
circuit . )
iﬁt;"m (f?}ﬁf@ﬁ}%ﬂ}a‘#"ﬁjﬂ.m il iﬂh-ﬁ_‘l
. IS ST/SG/AC. 10/11/Rev. 6 38, 3 WIRT.6 T _
6 et UN Msmual of Tests and Criterias e Sei{ ppendﬁ 5 BN e /
Impact ST/SG/AC 10/11/Rev. 8 Scotion 38,3 Test ) ' passed
Tﬁ(“’“[‘i (k’}liblif‘ﬁ@zﬁﬁﬁﬂ.u PE uté""lﬂ{r?{i i
wEm Y. ST/SG/AC. 10/11/Rev. 6 38,3 WIT.T | KK 700 07
7 1N Manbal of Tests and Criteria : See Appéﬁdl-i a7 oy /
Overcharge qT/SG/AC 10/11/Rev 6 Section 8.3 Test. T Passed
’%? (%?fm%ﬂ?@;ziﬁmﬂlu{ iiﬂﬁhﬁmﬂ =
Al Ty ST/S6/AC.10/11/Rev. 6 383 ET8 | RO 8
8 . E’Lumlﬁ UN Yamual of Tests andCriterin See Appendix 8 ey 8 /
Forced discharge |si/s6/AC. 10/11/Rev. 6 SeGticn 38.3 T 8 Passed
BRI A BREGIRE :22°C FREHBIE /%
Test Environment t tempera‘curn 22°C, Ambient humidity:/%
Condition B
P E /
a8, #&gﬁ\'}ﬁ A, Test item
b ; W 42
Subcontracted Test HraRRE | A / F /
Condition Subcontracted | Name Post Code
Laboratory M3k / w35 /
Address Tel
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5 i A B L AR ol RERLAL
No. Name of Test tems Altitude simulation
;Ff_upﬂ HSR A R Before f\;zlﬁfé After EERL HawE |
%5 Sample Status RE Triba/k RE Fr#%-4,/& | Mass Loss | Residual RE
Sample Mass ocy Mass ocv OCV  |Other
No. /g N ez IAY 7 A Event
001 | |gitioR@R® | w912 | 1672 | 195.09 | 1671 0. 02 99.94 | ©
002 | yimasit 1 193,97 16. 68 0.02 | 99.88 | ©
003 | innait s | 192.03 16.68 | 0.0z | 99.88 | o
004 Jr\éC}Eﬁ?ﬁi\%gad 193.75 16. 70 0.01 99. 88 0
005 | soeiidAi® | 198.55 16. 72 0. 02 99.94 | o
SOCYCERTE o
006 S0CHC i"uﬁ;i-charged v 94; 16, 0.02 09, 94 0
BOCYCTEA T - ‘ ' ‘
007 50C$C 1"u;l;rl‘l:$:arged_,, 99.94 0]
SOCYCHEA Fh R,
008 50CYC Fﬂﬁyl char. 99, 94 0

o= {This space intent
'J‘_]\iE left blan

&ii: LB V-BA DR R-akZL P—Aak 0-%aiR. ABA. AR LHE. ZRK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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A% : WRTE LA | AWK
No. Name of Test ltems Thermal iest
; : XIE BT Bef KB A
#e | Hawk AHH Befors B AT g k| SlARE S
G5 Sample Status g | F%eE | AT | FRUAE| MassLoss| Residual | A
Sample Mass ocy Mass ocy OCV  Other
No. /g AY /g Y 1% 1% Eveni
00i | gilicadh | 195.09 | 16.71 | 195.16 | 16.55 0.00 | 99.04 | o
002 | aCieRSAR | 193.93 | 16.68 | 194.00 | 16.54 0.00 | 99.16 | o
003 | oeponiml o] 192.00 16. 54 0.00 | 9.16 | o
004 | | aimdAR | 193.73 70| 193,80 | 1655 | 000 | 910 | o
vk A i .
005 | goooiicast o | 193.51 ! : 0.00 | 989 | o
SOCYCHE A F :
006 ﬁUC:lC [:u;l;_ cﬁarged 19_4-_._.-,.1 St 0.00 99. 04 0
007 | pooiciCeeh 119334 | 1666 | 193.3 000 | 99.16 | o
BOCYCHARTE - 0

008 | gonieRa®L o | 20047 | i6.69 | 200.54 | 16.56 | 0.00 99, 22

\ gy efihis space intentichally,
AT lelt blank 500

Bk L V-iRRL DR R-REL F-RK O-RAtH. BB, LA LBE. RRK.
Note: L-Leakage V-Venling D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Ropture & No Fire,
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53 ; waHa LA | )
No. Name of Test Hems | Vibration
e ke o -
#a | Hans B Bofore RBB Mo | g ginsk | Sl ek | S
%5 Sample Status BE FHeE| RE F#5-d1,/E | Mass Loss | Residual | FLE
Sample Mass ocv Mass ocv ocy Other
No. /g v lg v 1% 1% Event
YO AT -
001 1CYC Fully charged | 198.16 | 16,85 195. 10 16. 52 0.03 99, 82 0
LeYCHEA R .
002 OO P et | 19400 | 16,54 | 193.94 16.52 0.03 99. 88 0
ICVCSEARRA S .
003 | icvc Folly chamges | 19208 16. 52 0.04 99. 88 0
1CYCTR A
004 | \ovetursy ged | 193.80 16. 53 0. 04 99. 88 0
,. s0CYCHEA A . -
005 s0cte Fu]‘i‘jchamd 193.59 16. 53 0.04 99. 88 0
. s0CYCHEA TR
006 500¥C 1=u1E§Lchuged G.03 99. 88 o]
BOCVCI A A
007 H0CYC l-'uilll;j_chargml_,_ 99. 88 o
008 SOCYCSEAA L 99, 82 o

50CYC Fully chary

Nia This space inteni
AT&E left blank

Hii: LR VR4 DMBAR R-BREL PRk O-Rigk. AR RME. LA, LR,
Nole: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 A AR B 4 Ak Wity
No. Name of Test Iterns Shock
e a2t oy A
I5RE Befi )& Aft
Ba|  Hans PRI before RER A | p ik |MawE | e
-2 Sample St':;us RE | FREA BE Ff¥g v, R | Mass Loss | Residual £
Sample it Mass ocv Mass OCvV oCV Other
No. /g Ay /g v % % Event
e
001 | o lERE | g5 10 | 1652 | 195.10 | 16.52 | 0.00 | 100.00 | o
AT
002 | oA o | 19394 | 1652 | 16.52 | 0.00 | 100.00 | O
et A
003 | oy fris et | 192,00 | 16.52 16.52 0. 00 100.00 | ©
001 1cx'écrrﬁﬁ§'“fﬁ:§gea 193.73 | 16.53° 0. 00 100.00 | ©
T — :
005 | socrc it 0 | 193.51 0.00 | 100.00 | ©
SUCTCR A S T
006 | socrc l-'uﬁ;'LﬁuEgcd 194. 35 100.00 | ©
RCICRARE | an
007 | sociC Fully chegedi| 193- 33 100.00 | o
BOCYCHEATED
008 | socrc Fally chams 100,00 | ©
BT E E?‘Iu’ § Spul[::l‘ti nhtlei;;likitf

k. LR VR4 DRk R-2RZ F-ARk O-AiR. KRR, RMAR. RaE. LRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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A% 5 FowiL BT A 5 SN

No. Name ol Test Items Lxternal short circuit
Hatht oA G RoE Sl SNy 4 SRR
Sample No. Sample Status Max. Extcm/a;lc'l'cmpcramrc Other Event

001 lCY({CFgﬁfﬁggtd 56.5 0

002 IC\’éC?;gﬁ?EiEged 56.5 0

003 méﬂ{\gﬁ;_tﬁgm 0

004 ICYéC;Sﬁf:?]:&ged 0

005 50(:53%&%?:?1;&%1«4 0

006 aecigcﬁgglf?chh;%ged 0

007 aocigcgﬁﬁ?fﬁg e 0

008 aotggci{ﬂﬁ?ﬁarged '. 0
B S This space__:iﬁter';:_};__innaiiy teft

nk

Eii: DAk RAA F-ARK O-RfA. AR, ZaE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% 6 BMAE S| Ik
No. Name of Test Iiems Lmpact
Hsth T H SR A HERk@RHRE TS
Samplc No. Sample Stats Max. Extcrn/eié:Tcmperaturc Other Event
009 tcvlcC ?0%5 ocl}iﬁiiij ty 128.8 0
010 1C\flcC \%(,0%5 (ﬁﬁﬁ ty i24.0 0
o LCHC 505 Capoi 128.4 0
0 LG 55, Copmety ' 0
013 1CYC 50%7 it :

1CYC 50% Capacity

qungl This space ir;;‘;}cf::i(ionally left

&k D-fRAR F-RTK O-RMRAR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A ; WRAR LA | HFE
No. Name of Test Iltems Overcharge
HEkT Sk A HARE
Sample No. Sample Status Other Event
ICYCSEA T,
014 $CYC Fully charged 0
ICYCsE AR TS
015 1CYC Fully charged 0
ICYCSE AT TR
016 ICYC Fully charged 0
017 1CYCSE AT
1CYC Fully charged
018 S0CYCsE AT
50CYC Fully charged
019 S0CYCHRA e
S0CYC Fully charged
020 SOCYCTEASAEI =
50CYC Fully:chdarged
01 S0CYOSE A TRl
S0CYC Fully charged .
PRl This space tionally left blank |

Ko D-fRAR F-Aek O-Afgék. ARK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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% . EWAR LA | WS
No. Name of Test Items Forced discharge
H-5%h5 R & LA B
Sample No. Sampic Status Other Event
1CYCIE AT R
0z2 1CYC Fully discharged 0
. 1CYCSE AT,
023 1CYC Fully discharged 0
1CYCHE AR HL
024 1GYC Fully discharged 0
LCYCSE AR o
025 10YC Fully discharged
YOS
026 1CYC Fully discharged
1CYCSEATH T
027 1CYC Fully discharged
whr Al
098 1CYCTEARUY,
029
G '
030 11y discharged 0
T T R
031 ICYC Fully discharged .| : S O L ,Q-:
TECREART |
032 KOCYC: Fully-discharged
RO AT
033 50CYC Fully dise
, SQCYCFEATY B
034 50CYC Fully discharged 0
) SOCYCra A AT
035 S0CYC Fully discharged | = 0
50CYCSEA TR L S
036 50CYC Fully discharged Y
SOCYCIE AT
037 50CYC Fully discharged 0
. ROCYCHE SR A
038 30CYC Fully discharged 0
50CYCEE ATl 1,
039 50CYC Fully discharged 0
SOCYCSEATHY
040 BOCYC Pully discharged 0
- 2 U CI.': L r g
041 SOCYCSEAI R o

50CYC Fully discharged

iz D4k F-ALK O-RMBAR. LAXK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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